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Spectrum

B

Ref Level 2500 dém
| Att 10 dB
Count 100/100

Offset 25.02 d8 & RBW 2 MHz

- SWT 10ms & VBW 10 MHz Mode Sweep

@ 1Pk View

Mz M1[1]

20 dem

10 di

M2[1]

J T i

6.41 dBm
6.104200 GHz
17.63 dBm|
65.119400 GHz

iodsm—i01 8.3704d

-20 dem

Bm:

=30 di

|

ik lw..-'-rN

13

wwmu»wm

CF 6.185 GHz

1001 pts

Span 800.0 MHz

Marker

X-value | Y-value | Function

Function Result

Type | Ref | Trc |
M1 1
M2 1
D3| M1 1

6.1042 GHz |
6.1194 GHz
163.2 MHz

-6.41 dBm
17.63 dém
-1.53 db

00:01:17

11BE160MIMO_Ant2_6185

Spectrum

(=)

Ref Level 2500 dBm
o Att 10 de
Count 100/100

Offset 25,15 de @ RBW 2 MHz

- SWT 10ms & VBW 10 MHz Mode Sweep

@ 1Pk View

20 dem

MI1[1]

e mM2[1]

[ P i

15.47 dBm
6.098600 GHz
10.06 dBm,
6.178600 GHz

-10 d

01 -15.940

e ] %

-20 dern

-30 di

| L

sttt o,
-40 dBm

ettt Wb

CF 6.185 GHz

1001 pts

Span 800.0 MHz

Marker

X-value | Y-value | Function |

Function Result

Type | Ref | Trc |
M1 1
M2 1
D3| M1 1

6.0986 GHz |
6.1786 GHz
172.8 MHz

-15.47 dBm
10.06 dBm
-0.41 db

00:09:41

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19

Page Number

1 A4-93 of 428



SPORTON LAB.

FCC RF Test Report

Report No

.- FR452305C

11BE160MIMO_Ant3_6185

Spectrum

B

Ref Level 2500 dém
| Att 10 dB
Count 100/100

Offset 25.34 deé & RBW 2 MHz

- SWT 10ms & VBW 10 MHz Mode Sweep

@ 1Pk View

20 dem

M1[1]

10 di

Mz
vy m2[1]
L

14.44 dBm)|
6.101000 GHz
11.02 dBm)|
6.221000 GHz

-10 di

D1 -14.980
-20 dBm

o { i

=30 di

-40 denn

et

CF 6.185 GHz

1001 pts

Span 800.0 MHz

Marker

X-value | Y-value | Function

Function Result

Type | Ref | Trc |
M1 1
M2 1
p3| M1 1

6.101 GHz |
6.221 GHz
169.6 MHz

-14.44 dBm |
11.02 dim
0.07 db

11BE160MIMO_Ant4_6185

Spectrum

(=)

Ref Level 2495 dBm
o Att 10 de
Count 100/100

Offset 24,95 de @ RBW 2 MHz

- SWT 10ms & VBW 10 MHz Mode Sweep

@ 1Pk View

20 dem

M1[1]

M2

2[1]
awwumnﬂ”"m‘\

14.91 dBm
6.099400 GHz
10.66 dBm,
6.256200 GHz

dBmy ‘ %

01 -15.340

-20 dBm

=30 dl

- i

-50 di

-60 dBm

=70 dl

CF 6.185 GHz

1001 pts

Span 800.0 MHz

Marker

X-value | Y-value | Function |

Function Result

Type | Ref | Trc |
M1 1
M2 1
o3| M1 1

6.0994 GHz |
6.2562 GHz
171.2 MHz

-14.51 dBm |
10.66 dim
4.94 db

L JL

30.JUN.2024 00

112:48

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19

Page Number

1 A4-94 of 428



SPORTON LAB.

FCC RF Test Report

Report No. : FR452305C

11BE160MIMO_Ant1_6345

00:44:

09

Spectrum T
Ref Level 2500 dem Offset 25.45 dB & RBW 2 MHz
o Att 10 dB @ SWT 10ms @ VBW 10 MHz Mode Sweep
Count 100/100
@ 1Pk View
N ™M1[1] 16.05 dBm
20 dem N 6.260200 GHz
104 M2 mef1) 9.87 dBm
\WJ‘M’”MW 6.397800 GHz
-10d T i
D1 -16.130 dBm i I
-20 dem u
a0d 4 L
SR SR MM‘M T LR AL PRTIP AT ST A
-40 dBr
-50d
-60 dem
70d
CF 6,345 GHz 1001 pts Span 800.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 L1 6.2602 GHz | -16.05 dBm
Mz 1 6.3978 GHz 9.87 dbm
03] M1 1 173.6 MHz 1.63 d&
L J1 J W
11BE160MIMO_Ant2_6345
Spectrum T
Ref Level 2500 dBm Offset 25.42 dB @ RBW 2 MHz
le Att 10 de @ SWT 10ms @ VBW 10 MHz Mode Sweep
Count 100/100
@ 1Pk View
n M1[1] 17.31 dBm
20 dem 6.256200 GHz
104 MB12[1] 8.39 dBm)|
A WM‘} 6.409000 GHz
oo
0 dBm
E K
50 dem—]oL -17.610 dem ]
" J.LM”W.L,M‘WHW“JWWMM IE AT e dbgt Actrsasiloi ]
-40 dem
-50d
-60 der
70d
CF 6.345 GHz 1001 pts Span 800.0 MHz
Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result |
M1 L1 6.2562 GHz | -17.31 dBm
Mz 1 6,409 GHz 8.39 dBm
03] M1 1 176.8 MHz 2.16 di
L J1 J BRAREEED e

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19

Page Number

1 A4-95 of 428



SPORTON LAB.

FCC RF Test Report

Report No. : FR452305C

11BE160MIMO_Ant3_6345

Spectrum

(=)

| Att
Count 100/100

Ref Level 2500 dém

Offset 25.84 deé & RBW 2 MHz

10 dB & SWT 10ms & VBW 10 MHz Mode Sweep

@ 1Pk View

20 dem

M1[1]

10 di

M2 m2[1]

» Www

15.20 dBm)|
6.259400 GHz
8.84 dBm
6.397800 GHz

-10 di

=

-20 dBm

D1 -17.160 dBm 7

=30 di

[ L

-40 der

dtemshtcttsncto bt Jl LY

Wl

T R W Yo

-50 di

CF 6.345 GHz

1001 pts

Span 800.0 MHz

Marker

| X-value | Y-value | Function

Function Result

Type | Ref | Trc
M1 1

6.2594 GHz |
6.3978 GHz
171.2 MHz

-15.20 dBm |
8.84 dim
2.51 db

11BE160MIMO_Ant4_6345

Spectrum

(=)

Ref Level 25,00
o Att
Count 100/100

10 de & SWT

dém  Offset 2556 dB & RBW 2 MHz

10ms & VBW 10 MHz Mode Sweep

@ 1Pk View

20 dem

MI1[1]

"ar 1)

o

16.32 dBm
6.259400 GHz
9.51 dBm)|
6.417800 GHz

-10 d

D1 -16

490 dem

-20 dern

-30 di

JO

etk
~40 e

IO T

=50 df

CF 6.345 GHz

1001 pts

Span 800.0 MHz

Marker

| X-value |

Y-value \

Function \

Function Result

Type | Ref | Trc
M1 1

M2 1
o3| m1| 1

6.2594 GHz |
6.4178 GHz
172.0 MHz

-16.32 dBm |
9.51 dim
1.56 db

L JL

30.JUN.2024

00:46:35

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID : 2ADZRBEACON19

Page Number

1 A4-96 of 428



SPORTON LAB.

FCC RF Test Report Report No. : FR452305C

11BE160MIMO_Ant1_6505
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11BE160MIMO_Ant1_6665
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11BE160MIMO_Ant1_6825
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Occupied channel bandwidth

Test Result
TestMode Antenna | Freq(MHz) OCB [MHZz] FL[MHZ] FH[MHZ] | Limit{MHZz] | Verdict
Ant1 6265 318.402 6106.4386 | 6424.8402 320 PASS
Ant2 6265 317.123 6106.4386 | 6423.5614 320 PASS
Ant3 6265 318.402 6105.7992 | 6424.2008 320 PASS
Ant4 6265 318.402 6105.7992 | 6424.2008 320 PASS
Ant1 6425 318.402 6265.7992 | 6584.2008 320 PASS
Ant2 6425 319.041 6265.1598 | 6584.2008 320 PASS
Ant3 6425 316.484 6266.4386 | 6582.9221 320 PASS
Ant4 6425 313.926 6268.9960 | 6582.9221 320 PASS
Ant1 6585 319.68 6425.7992 | 6745.4795 320 PASS
11BE320MIMO Ant2 6585 315.844 6427.7173 | 6743.5614 320 PASS
Ant3 6585 315.205 6427.7173 | 6742.9221 320 PASS
Ant4 6585 315.844 6426.4386 | 6742.2827 320 PASS
Ant1 6745 315.205 6585.7992 | 6901.0040 320 PASS
Ant2 6745 316.484 6586.4386 | 6902.9221 320 PASS
Ant3 6745 313.287 6589.6354 | 6902.9221 320 PASS
Ant4 6745 314.565 6588.3566 | 6902.9221 320 PASS
Ant1 6905 315.844 6747.0779 | 7062.9221 320 PASS
Ant2 6905 317.123 6745.7992 | 7062.9221 320 PASS
Ant3 6905 314.565 6746.4386 | 7061.0040 320 PASS
Ant4 6905 315.205 6747.0779 | 7062.2827 320 PASS
Ant1 6115 19.181 6105.3297 | 6124.5105 - -
Ant2 6115 19.381 6105.2098 | 6124.5904
Ant3 6115 19.381 6105.3297 | 6124.7103 --- ---
Ant4 6115 19.381 6105.3297 | 6124.7103 --- ---
Ant1 6275 19.221 6265.3696 | 6284.5904 --- ---
Ant2 6275 19.421 6265.2897 | 6284.7103 --- ---
Ant3 6275 19.421 6265.2897 | 6284.7103 --- ---
1BE20MIMO Ant4 6275 19.421 6265.2498 | 6284.6703 --- ---
Ant1 6415 19.141 6405.3696 | 6424.5105 --- ---
Ant2 6415 19.301 6405.4096 | 6424.7103 --- ---
Ant3 6415 19.381 6405.3297 | 6424.7103
Ant4 6415 19.301 6405.2098 | 6424.5105
Ant1 6435 19.221 6425.3696 | 6444.5904 - -
Ant2 6435 19.341 6425.3297 | 6444.6703 - -
Ant3 6435 19.341 6425.4096 | 6444.7502 - -
Ant4 6435 19.421 6425.3297 | 6444.7502 - -
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Ant1 6475 19.101 6465.4895 | 6484.5904
Ant2 6475 19.461 6465.2498 | 6484.7103
Ant3 6475 19.381 6465.3297 | 6484.7103
Ant4 6475 19.381 6465.3297 | 6484.7103
Ant1 6515 19.181 6505.4496 | 6524.6304
Ant2 6515 19.341 6505.4496 | 6524.7902
Ant3 6515 19.381 6505.2897 | 6524.6703
Ant4 6515 19.421 6505.2897 | 6524.7103
Ant1 6535 19.141 6525.4096 | 6544.5504
Ant2 6535 19.381 6525.2897 | 6544.6703
Ant3 6535 19.421 6525.2498 | 6544.6703
Ant4 6535 19.421 6525.2897 | 6544.7103
Ant1 6695 19.101 6685.4496 | 6704.5504
Ant2 6695 19.341 6685.3297 | 6704.6703
Ant3 6695 19.421 6685.2498 | 6704.6703
Ant4 6695 19.381 6685.3297 | 6704.7103
Ant1 6855 19.101 6845.4096 | 6864.5105
Ant2 6855 19.421 6845.3297 | 6864.7502
Ant3 6855 19.301 6845.2897 | 6864.5904
Ant4 6855 19.5 6845.3297 | 6864.8302
Ant1 6875 19.221 6865.2897 | 6884.5105
Ant2 6875 19.461 6865.2498 | 6884.7103
Ant3 6875 19.341 6865.3297 | 6884.6703
Ant4 6875 19.381 6865.3297 | 6884.7103
Ant1 6895 19.101 6885.4496 | 6904.5504
Ant2 6895 19.341 6885.3696 | 6904.7103
Ant3 6895 19.101 6885.2897 | 6904.3906
Ant4 6895 19.341 6885.3297 | 6904.6703
Ant1 6995 19.221 6985.3696 | 7004.5904
Ant2 6995 19.381 6985.2897 | 7004.6703
Ant3 6995 19.341 6985.3297 | 7004.6703
Ant4 6995 19.341 6985.2897 | 7004.6304
Ant1 7095 19.221 7085.4496 | 7104.6703
Ant2 7095 19.381 7085.3297 | 7104.7103
Ant3 7095 19.341 7085.3696 | 7104.7103
Ant4 7095 19.381 7085.3696 | 7104.7502
Ant1 7115 19.141 7105.4096 | 7124.5504
Ant2 7115 19.341 7105.3297 | 7124.6703
Ant3 7115 19.341 7105.3297 | 7124.6703
Ant4 7115 19.381 7105.2897 | 7124.6703

11BE40MIMO Ant1 6125 38.202 6105.8991 | 6144.1009
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Ant2 6125 38.681 6105.6593 | 6144.3407
Ant3 6125 38.601 6105.8192 | 6144.4206
Ant4 6125 39.001 6105.4995 | 6144.5005
Ant1 6285 38.442 6265.6593 | 6304.1009
Ant2 6285 38.761 6265.5794 | 6304.3407
Ant3 6285 38.601 6265.6593 | 6304.2607
Ant4 6285 38.601 6265.6593 | 6304.2607
Ant1 6405 37.962 6385.9790 | 6423.9411
Ant2 6405 38.282 6385.8991 | 6424.1808
Ant3 6405 38.442 6385.6593 | 6424.1009
Ant4 6405 38.442 6385.8192 | 6424.2607
Ant1 6445 38.122 6425.9790 | 6464.1009
Ant2 6445 38.681 6425.8192 | 6464.5005
Ant3 6445 38.362 6425.6593 | 6464.0210
Ant4 6445 38.521 6425.7393 | 6464.2607
Ant1 6485 38.042 6466.1389 | 6504.1808
Ant2 6485 38.362 6466.0589 | 6504.4206
Ant3 6485 38.521 6465.7393 | 6504.2607
Ant4 6485 38.202 6465.9790 | 6504.1808
Ant1 6525 39.001 6505.2597 | 6544.2607
Ant2 6525 38.521 6505.8991 | 6544.4206
Ant3 6525 38.521 6505.6593 | 6544.1808
Ant4 6525 38.442 6505.8991 | 6544.3407
Ant1 6565 38.122 6545.8192 | 6583.9411
Ant2 6565 38.442 6545.7393 | 6584.1808
Ant3 6565 38.841 6545.6593 | 6584.5005
Ant4 6565 38.521 6545.6593 | 6584.1808
Ant1 6685 38.921 6665.4196 | 6704.3407
Ant2 6685 38.761 6665.7393 | 6704.5005
Ant3 6685 38.521 6665.7393 | 6704.2607
Ant4 6685 38.761 6665.6593 | 6704.4206
Ant1 6845 38.042 6825.9790 | 6864.0210
Ant2 6845 38.681 6825.6593 | 6864.3407
Ant3 6845 38.761 6825.4995 | 6864.2607
Ant4 6845 38.841 6825.5794 | 6864.4206
Ant1 6885 38.122 6865.8991 | 6904.0210
Ant2 6885 38.521 6865.8192 | 6904.3407
Ant3 6885 38.761 6865.4995 | 6904.2607
Ant4 6885 38.601 6865.6593 | 6904.2607
Ant1 6925 38.122 6905.8991 | 6944.0210
Ant2 6925 38.681 6905.6593 | 6944.3407
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Ant3 6925 38.521 6905.6593 | 6944.1808
Ant4 6925 38.761 6905.5794 | 6944.3407
Ant1 7005 38.202 6985.7393 | 7023.9411
Ant2 7005 38.521 6985.6593 | 7024.1808
Ant3 7005 38.841 6985.4995 | 7024.3407
Ant4 7005 38.442 6985.7393 | 7024.1808
Ant1 7085 38.202 7065.8192 | 7104.0210
Ant2 7085 38.681 7065.4995 | 7104.1808
Ant3 7085 38.761 7065.8192 | 7104.5804
Ant4 7085 38.761 7065.4196 | 7104.1808
Ant1 6145 78.482 6105.6793 | 6184.1608
Ant2 6145 78.641 6105.9990 | 6184.6404
Ant3 6145 78.961 6105.6793 | 6184.6404
Ant4 6145 79.121 6105.8392 | 6184.9600
Ant1 6225 77.682 6186.3187 | 6264.0010
Ant2 6225 78.801 6185.1998 | 6264.0010
Ant3 6225 78.961 6185.1998 | 6264.1608
Ant4 6225 78.961 6185.3596 | 6264.3207
Ant1 6385 78.002 6345.9990 | 6424.0010
Ant2 6385 77.363 6346.3187 | 6423.6813
Ant3 6385 78.641 6345.5195 | 6424.1608
Ant4 6385 78.482 6345.8392 | 6424.3207
Ant1 6465 78.162 6425.8392 | 6504.0010
Ant2 6465 79.6 6425.1998 | 6504.8002
Ant3 6465 78.641 6425.6793 | 6504.3207

11BES8OMIMO Ant4 6465 79.441 6425.1998 | 6504.6404
Ant1 6545 78.002 6506.4785 | 6584.4805
Ant2 6545 78.162 6506.1588 | 6584.3207
Ant3 6545 78.961 6505.1998 | 6584.1608
Ant4 6545 79.6 6505.0400 | 6584.6404
Ant1 6625 77.682 6586.1588 | 6663.8412
Ant2 6625 78.641 6585.6793 | 6664.3207
Ant3 6625 79.6 6585.3596 | 6664.9600
Ant4 6625 78.162 6585.5195 | 6663.6813
Ant1 6705 77.522 6666.3187 | 6743.8412
Ant2 6705 78.801 6665.5195 | 6744.3207
Ant3 6705 78.961 6665.5195 | 6744.4805
Ant4 6705 79.121 6665.6793 | 6744.8002
Ant1 6785 78.641 6745.3596 | 6824.0010
Ant2 6785 78.482 6745.8392 | 6824.3207
Ant3 6785 78.641 6745.3596 | 6824.0010
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Ant4 6785 78.801 6745.6793 | 6824.4805
Ant1 6865 78.322 6825.9990 | 6904.3207
Ant2 6865 78.641 6825.8392 | 6904.4805
Ant3 6865 78.801 6825.6793 | 6904.4805
Ant4 6865 78.482 6825.8392 | 6904.3207
Ant1 6945 78.162 6905.9990 | 6984.1608
Ant2 6945 78.801 6905.3596 | 6984.1608
Ant3 6945 78.641 6905.6793 | 6984.3207
Ant4 6945 78.641 6905.3596 | 6984.0010
Ant1 7025 78.482 6985.9990 | 7064.4805
Ant2 7025 78.961 6985.6793 | 7064.6404
Ant3 7025 78.641 6985.3596 | 7064.0010
Ant4 7025 78.801 6985.5195 | 7064.3207
Ant1 6185 156.643 6106.9980 | 6263.6414
Ant2 6185 158.561 6105.7193 | 6264.2807
Ant3 6185 156.004 6104.7602 | 6260.7642
Ant4 6185 159.52 6105.0799 | 6264.6004
Ant1 6345 158.242 6266.0390 | 6424.2807
Ant2 6345 160.48 6264.7602 | 6425.2398
Ant3 6345 159.52 6265.3996 | 6424.9201
Ant4 6345 159.52 6265.7193 | 6425.2398
Ant1 6505 159.201 6425.7193 | 6584.9201
Ant2 6505 160.16 6425.3996 | 6585.5594
Ant3 6505 161.439 6423.8012 | 6585.2398

1BE160MIMO Ant4 6505 157.922 6425.3996 | 6583.3217
Ant1 6665 160.48 6584.4406 | 6744.9201
Ant2 6665 159.52 6585.3996 | 6744.9201
Ant3 6665 159.201 6586.0390 | 6745.2398
Ant4 6665 157.922 6587.3177 | 6745.2398
Ant1 6825 159.52 6745.3996 | 6904.9201
Ant2 6825 158.561 6746.6783 | 6905.2398
Ant3 6825 158.561 6745.7193 | 6904.2807
Ant4 6825 160.48 6745.3996 | 6905.8791
Ant1 6985 158.242 6906.0390 | 7064.2807
Ant2 6985 158.881 6905.0799 | 7063.9610
Ant3 6985 159.201 6905.0799 | 7064.2807
Ant4 6985 159.84 6904.4406 | 7064.2807
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